
i

GREEN ENERGY FROM WASTES

Biomethanation Projects for Urban and Industrial Wastes
set up under UNDP/GEF assisted Project on

Development of High Rate Biomethanation Processes
as means of Reducing Greenhouse Gases Emission

MARCH 2006

MINISTRY OF NON - CONVENTIONAL ENERGY SOURCES
GOVERNMENT OF INDIA



ii



iii

� Message by Hon’ble Minister for Non-Conventional Energy Sources

� Message by Resident Representative, UNDP, New Delhi

� Foreword by Secretary, MNES

� Introduction to Project on Development of High Rate Biomethanation
Processes as a means of Reducing Greenhouse Gases Emission

� Programmes for Energy Recovery from Urban and Industrial Wastes

� Details of Demonstration Plants based on High Rate Biomethanation
[...]
The influent is fed at the bottom of the reactor through a
special distribution system, which ensures proper and
uniform contact between influent and active biomass
present inside the reactor. As the influent rises  through
the sludge bed, the anaerobic microbes convert the
organic matter present in the  wastewater into methane
rich biogas, which  provide a natural mixing of influent
and biomass as it moves upwards. The three phase
settler provided at the top of the reactor, separates biogas
and sludge from the effluent. The treated effluent overflows
via gutters, a part of which is recirculated to buffer tank
and rest is discharged to the drain for post treatment
along with other waste streams.

Gas Handling System

The biogas generated is collected through a number of
stubs which are connected to a common header. The
biogas goes to a gas holder after defoaming through
foam trap in which water is sprayed continuously through
a specially designed nozzle. A preventive measure  to
remove the sludge particles entering the pipe line is taken
by providing a sediment trap before gas flow meter so
as to ensure its smooth functioning. The online gas flow
meter measures the quantity of biogas generated.

Gas Holder

The floating tank gas holder having a capacity of 70
m3  serves as buffer and provide some back pressure
on the settler. The gas holder is made of mild steel
with a water seal at the bottom. A pressure vacuum
release valve is provided at the top of gas holder. The
valve is opened to let air in if full vacuum is created and

GREEN ENERGY FROM WASTES

Fig.-1



43

release some gas when the pressure exceeds 150 mm
water column.

Gas Blower

A gas blower of capacity of 600m3/h has been  provided
for transportation of biogas from  the gas holder to the
boiler where it is burnt. To enable it to run even at low
rate of biogas production, a recirculation line is provided
at the pressure side of gas boiler. A low level sensor is
also provided which automatically stops the blower if
gas holder level is low and will restart automatically when
level becomes normal.

Gas Flare System

The gas flare system is provided to flare the biogas when
not used in the boiler. The valve in the gas line to the
flare can be opened and flare can be ignited by means
of auto ignition system or manually.

MASS AND ENERGY BALANCE

The average characteristics of black liquor going to the
biomethanation plant are given  in Table -1

Table 1 : Characteristics of Black Liquor

Parameters Value

� Flow, m3/d 1800-2000

� Total Solids, mg/l 30,000-45,000

� Total Suspended Solids, mg/l 4000-6500

� COD, mg/l 25,000-32,000

� BOD, mg/l 8000-12,000

� Sulphite, mg/l 16-26

� Sulphate, mg/l 400-1000

� Total Sulphuras S, mg/l 225-500

� Silica, mg/l 275- 550

� pH 9.0-11.0

� Lignin, mg/l 8000-12,000

� Sodium, mg/l 3500-4500

As indicated in Table-1    there was a high level of residual
sulphite and sulphide in black liquor which subsequently
resulted in reduced efficiency of the plant.

PERFORMANCE OF THE  PLANT

The bioreactors were started by continuous feeding of
black liquor with a loading rate of 0.5 kg COD /m3 /day
The Performance was monitored regularly and organic
loading was increased gradually to the designed load
over a period of more than five months. The bioreactors

PULP & PAPER INDUSTRY WASTEWATER

were also operated up to 120 -125% organic loading
without having any  operational problem or adverse effect
on the efficiency of the plant The results of the
performance of the plant evaluated over a period of more
than two years are given in Table-2.

Table 2 : Performance of  the Plant

Parameters Designed Achieved

� Volumetric loading Rate, 10.0 12.0
Kg COD/m3/day

� COD reduction, % 55 - 60 40 - 50

� BOD reduction, % 70 - 75 75 - 82

� Biogas production, m3/day 85001 11000 -
12000

� Equivalent rice husk, t/d 17 - 18 22 - 24

The decline  in biogas production by 15-20% has been
observed in winter season when reactor temperature goes
down below 250C. The blow heat recovery has been
installed by the mill to provide hot water for washing of
pulp in order to increase the temperature of black liquor
to 44-450C, which was available at about 380C.

UTILISATION OF BIOGAS

The biogas produced   is used  as fuel  and burnt alongwith
rice husk  in a boiler for production of steam. The saving
in rice  husk due to flaring  of   biogas  is about  15-20%
of total energy  requirement of mills.

ECONOMIC  VIABILITY  OF  THE  PLANT

The economics of full scale biomethanation plant has
been analysed and is given  in Table 3.

Table 3 : Economics of  Biomethanation Plant

Particulars With Without
Subsidy Subsidy
(50%)

� Capital Cost, Rs. million 11.20 22.40

� Operational Cost, Rs. million 7.00 7.00
/ annum

� Interest on Capital, Rs. 2.00 4.03
million/annum

� Depreciation (@ 10% in 10 1.12 2.24
years)

� Recurring Expenditure (B+ 10.12 13.27
C+D), Rs.million / annum

� Equivalent Fuel Saving, 14.0 14.0
Rs.million / annum

� Indirect Savings (Energy & 3.5 3.5
Chemical Savings in ETP),
Rs. million / annum

Payback Period, Years 1.5-2.0 4.0-5.0



44

OPERATIONAL DIFFICULTIES AND TROUBLE
SHOOTING

Identification of source of seed sludge for UASB
reactor : The quality of seed sludge plays an important
role in the anaerobic digestion specially for the start up
of the reactor. Though the best seed material is adapted
granular sludge having good settleability and
methanogenic activity from  similar anaerobic digesters,
but due to their scarce availability the anaerobic seed
sludge (flocculent type) from  anaerobic lagoons treating
distillery spent wash (of methanogenic sludge activity
0.28 kg methane 

 
COD reduced /kgVSS/day) was

selected and used.

GREEN ENERGY FROM WASTES

BENEFITS ACHIEVED

� Employment Generation : Direct employment
to 12 persons

� Fuel Savings : The plant leads to a fuel saving
in terms of rice husk of about 22-24 tonnes/day.

� Others : The indirect savings are in terms of
energy and chemicals in ETP and land required
for post treatment of the effluent.



45

   BIOMETHANATION PLANT  BASED ON BAGASSE WASHWATER AT KARUR,
TAMILNADU

� Place of Installation : Kagithapuram, Karur, Tamil Nadu

� Date of Commissioning : April 2003

� Status of Functioning : Functioning Satisfactorily

� Owners and Implementing Agency : M/s. Tamilnadu Newsprint and Papers Limited, (TNPL)
Karur, Tamil Nadu

BACKGROUND

M/s Tamilnadu Newsprint and Papers Limited
(TNPL) is the largest bagasse based pulp and paper
industry in India with 2,30,000 MT/ year installed
paper production capacity. TNPL uses nearly
10,00,000 MT/year sugarcane (wet whole) bagasse
to produce chemical and mechanical bagasse pulp.
The bagasse received from the sugar mill with 3-
4% residual sugars is stored in the bagasse yard
by wet bulk storage method for a period of 3 to 9
months. During storage, the bagasse is kept under
wet condition by spraying water over bagasse pile
to preserve bagasse quality. After storage, the
bagasse is reclaimed and washed before cooking/
refining to produce the pulp to manufacture paper.
Wastewater generated during bagasse washing and
from the bagasse yard having high COD, is treated
by anaerobic process followed by activated sludge
process. Earlier, anaerobic treatment was carried
out in conventional anaerobic lagoon.

Though the desired BOD/COD reduction was
achieved in the open anaerobic lagoons, the Green
House Gases (GHG) viz., Methane was getting
released to the atmosphere due to uncontrolled
anaerobic reaction in the lagoon. To avoid release
of GHG and also to use methane rich bio-gas as a
fuel to replace the fossil fuel, TNPL decided to
install a bio-methanation plant, in place of the open
anaerobic lagoons, by diverting the high COD
stream.

After successful pilot plant study, new anaerobic
b io- reactor  based on UASB process was
commissioned in March 2003 to treat 12,000 m3/
day of wastewater from the bagasse yard and

bagasse washing.  The project was completed at a
cost of about Rs. 4.00 crore.

DESCRIPTION OF THE PLANT

The process flow diagram is depicted in Figure – 1.
The plant is designed to handle 12,000 m3/day of
bagasse wash wastewater having average 6000 mg/
l COD concentration with a hydraulic retention time
of 20 hours and maximum organic loading rate of
around 5.75 kg COD / m3/day.

The bagasse wash wastewater is received into an
equalization tank from bagasse clarifier and fed to
a neutralization tank where the wastewater is
neutralized using Milk of Lime to raise the pH from
4.0 - 4.5 to 6.5 –7.0. After neutralization, the
wastewater is taken into a clarifier to settle the
suspended solids. The settled sludge is taken to a
sludge pit and then to a Decanter Centrifuge to
thicken solids. The thickened sludge is then sun
dried and used as fuel in the boiler.

The clarified wastewater is taken to a buffer tank
where nutrients, such as, Urea and DAP are added.
From buffer tank, the wastewater is fed to two
reactors through reactor feed pumps. The treated
effluent from the reactors is sent to activated sludge
process for further treatment. Biogas generated in
the reactors is passed through foam trap and
sediment trap and stored in gas holder. From the
gas holder the gas is pumped to lime kiln using gas
blowers.

A gas pipe has also been provided to power boilers,
so as to utilise the bio-gas whenever there is no
consumption in the lime kiln, due to any planned or
unplanned shut down.

PULP & PAPER INDUSTRY WASTEWATER



46

Fig. 1 : Process flow diagram

Overall view of the plant

TECHNOLOGY INVOLVED

View of a UASB Reactor

Anaerobic granular sludge bed technology refers
to a special kind of reactor concept for the “high
rate” anaerobic treatment of wastewater. The
concept was initiated with upward-flow anaerobic
sludge blanket (UASB) reactor. A scheme of a
UASB is shown in the Figure - 2. From a hardware
perspective, a UASB reactor is at first appearance
noth ing more than an empty tank ( thus an
extremely s imple and inexpensive design) .

Wastewater  is  d is t r ibuted in to  the tank a t
appropriately spaced inlets. The wastewater passes
upwards through an anaerobic sludge bed where
the micro-organisms in the sludge come in contact
with wastewater-substrates. The sludge bed is
composed of micro-organisms that naturally form
granules of 0.5 to 2 mm diameter that have a high
sedimentation velocity and thus resist wash-out
from the system even at high hydraulic loads. The
resulting anaerobic degradation process typically
is responsible for the production of gas. The upward
motion of released gas bubbles causes hydraulic

GREEN ENERGY FROM WASTES



47

turbulence that provides reactor mixing without any
mechanical parts. At the top of the reactor, the water
phase is separated from sludge solids and gas in a three-
phase separator (also known the gas-liquid-solids
separator). The three-phase-separator is commonly a
gas cap with a settler portion above it. Below the opening
of the gas cap, baffles are used to deflect gas to the
gas-cap opening.

WASTE ARRANGEMENT

The effluent having high COD is generated from two of
the process areas viz., from bagasse washing/storage
yard and from fibre preparation plant.

MATERIAL BALANCE

The material balance for the plant is as follows :

Description Unit Values

� Raw effluent inlet m3/day 9,000 -

10,0000

� COD ppm 3,000 -4,000

� COD load t/day 21.60 – 32.00

� COD reduction % 80 – 85

� Organic load to kg/ m3/day 2.10 – 3.20
the reactors

� Gas production m3/Kg CODred 0.52
factor

� Gas generated m3/day 14,000

* The COD load to the reactors, after considering
20% reduction in the clarifier.

MANPOWER REQUIREMENT FOR PLANT

The plant is operated on 3 shift basis. The manpower
deployed for each shift consists of one each Operator,
Chemist and Helper. In addition, a Supervisor and a
Process Engineer are available in the General Shift.

COST ECONOMICS

The total cost of the project was Rs.4.00 crores. Out of
which Rs. 1.92 crore was provided by NBB and the
balance was brone by TNPL. A statement of returns
from the plant is as follows:

Description Unit Value

� Average bio-gas generation m3/day. 14,000

� Savings in the furnace oil KL/day 8.0
consumption in lime kiln

� Price of furnace oil Rs./KL 11,500

� Savings against reduction in Rs./day 92,000
consumption of  furnace oil

� Operational expenditure for bio- Rs./day 35,000
methanation plant

� Net savings Rs./day 57,000

� Annual Savings Rs. lakh/ 188.00
year

Note : Fuel value of sludge generated from the
Bio-methanation plant is not considered in the above
calculation, since the value is less.

PULP & PAPER INDUSTRY WASTEWATER

 Gas firing in Lime Kiln

Fig. 2 : UASB Reactor



48

BENEFITS ACHIEVED

� Reduction in Emission of GHG (MT of CO2
per annum)

� Avoidance of uncontrolled methane : 47,500
emission from anaerobic lagoon

� Reduction of fossil fuel CO
2 
emission : 8,500

due to savings of furnace oil

Total : 56,000

� Employment Generation : Direct employment
to 14 persons.

� Fuel Savings : The plant facilitates savings of about
8 KL per day of furnace oil.

� Others : The pre-treatment lagoons are now idle
consequent upon commissioning of the Project thus
resulting in savings of about 25,000 m2 of land. COD
reduction is done in more environment friendly way.

OPERATIONAL DIFFICULTIES AND TROUBLE
SHOOTING

� Higher suspended solids level observed
occasionally in the treated effluent (sludge
washout).

� The biogas is consumed in the lime kiln along
with furnace oil. Gas firing in the lime kiln was
disturbed initially due to pressure variation
between gas and the furnace oil.  After adjusting
the inlet pressure, the problem was overcomed.

� Higher moisture carryover to the lime kiln was
rectified by installing an additional moisture trap
near the consumption point.

� The COD as well as the flow of the incoming
effluent are not consistent. However, the gas
production factor is found to be higher (>0.5
against 0.47 m3/kg of COD reduced).

The plant is now running satisfactorily.

GREEN ENERGY FROM WASTES



49

MUNICIPAL WASTEWATER/ SEWAGE



50



51

  BIOMETHANATION PLANT BASED ON DOMESTIC SEWAGE AT REGIONAL
RESEARCH LABORATORY, BHUBANESWAR, ORISSA

• Place of Installation : Regional Research Laboratory, Bhubaneswar, Orissa
• Date of Commissioning : October 1997

• Status of Functioning : The plant is not in operation at present due to some
technical constraints

• Implementing Agency : Regional Research Laboratory (CSIR), Bhubaneswar
• Technology Provider : National Environmental Engineering Research Institute

(NEERI), Nagpur

BACKGROUND

Regional Research Laboratory (RRL), Bhubaneswar has

a campus generating substantial amount of domestic

wastewater, which is required to be treated in order to

maintain a clean environment.  In view of this,  RRL

installed a 0.4 MLD (Million Litres per Day) Sewage

Treatment cum Biogas Plant based on anaerobic fixed

film technology developed by NEERI, Nagpur. The

financial assistance was provided by MNES, Dept. of

Housing and Urban Development, Govt. of Orissa and

Council of Scientific & Industrial Research (CSIR).

DESCRIPTION OF THE PLANT

The Sewage Treatment Plant at RRL, Bhubaneswar

basically consists of a wet well for sewage collection,

pumping station, grit chamber, two holding tanks

connected in parallel, two mild steel reactors and a

biogas holder. The plant is installed on an area of 400

m2. The sewage from the campus is collected in the

well or a sump by means of a sewer line connected to

the wet well through a coarse screen to entrap and

remove the large size particles and other non-degradable

matter. The sewage from the wet well is pumped to the

elevated grit chamber provided with a medium screen to

remove inorganic particulate matter and medium size

particles not entrapped in the coarse screen. The sewage

flow rate can be measured by means of a proportional

weir provided in the grit chamber. The sewage from the

holding tanks is finally fed to two fixed film reactors